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Table-1 Non-dimensional width-thickness ratio and rigidity ratio

p s . . . P
/”-—ET fuj RN LIz #/ 1) A y) ; )"Jf f‘ N Specimen R Rigidity ratio of ribs
P . — . = . s - < onaitudinal eibs Transverse ribs
A M, T s }\' e > & 1L ¢ No. |Plate |Stiffened—— Yes | Y/ | Yo/Yos Y, Yo Mon
7 elements|plates
_— - = = vp ) . 4 0.76 11 21 0.52
e ~2 e T 0. 2);%'/]\;}{1;_\1/\ Lt‘fz L spaz-1 | 0.61 0.69 5.7 6
spaz-2 | 0.62 0.70 5.7 6.5 0.77 1.0 " 1.0
A W ST T 1 E ey s A (=
(G i{%]f\*’ﬁ/'\‘//}/g 7 QAR spaz-3 | 0.6) 0.69 5.7 | . 6.4 0.77 1.1 7 2.0
WS OE T e S T S Ty E - 42-4 61 6 : 8.4 1.0 1.4 27 .50
Y ]'/X‘E%}PI/,‘L’\’)i“U‘\é‘ﬁ&”]'?Qﬁ/gml‘g\'e SPa2 0§ 0.60 7.8
_ J spaz-5 | 0.6 0.60 7.8 8.4 1.0 1.4 53 1.0
B STt <IN -
Zeom TR %: jv‘,uL/)j:l; K LT R D spaz-6 | 0.61 .61 7.7 8.3 1.0 1.4 105 2.0
e S . - TR Py spaz-7 | 0.61 0.4 15.5 1531 19 2.7 27 0.26
e })TEHT:A”*LK Wo st 2 siz M IELAL spaz-8 | 0.61 0.44 15.5 5.4 | 1.9 2.7 53 0.5
s (o — 47 = P TE e — . . . . . . :
A ﬁ/‘bﬂw PRo%/E oz /6 N 1 able2 spaz-9 | 0.61 0.8 | 155 | 5.4 19 2.7 06 | 1.0

R:non~dimensional width-thickness ratio, y*:DIN
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Table-2 Test results
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K 3ot /Eﬁﬁ 4% Pﬁ? w o No. [tkg/em®s | RI® |etements | 8T8 BSE | ftom) |(kg/em?s
o // . ‘ spaz-1 | 2800 | 0.2 0.3 | -0a3 | o028 | 930 | 2290 | 0.7
“ ) = . - -
A, PpEkx B5n e nd X 5L spaz-z | 2990 | o021 | o0.38 | -0.26 | -0.23 | 947 | 233 | o8
. ITELE - ol A S )y 2 spaz-3 | 2020 | 0.2 0.38 | -0.17 | -0.23 | 96.0 | 2370 | 0.8
. ODATIEA )L PR ONE 4T
! ] - spaz-a | 2930 [ o.21 0.3 | -0.21 | -0.18 | 99.2 | 2000 | o0.82
T eIt BT A3 A, Sﬁ HE) spa2-5 | 2910 | o.21 0.39 | -0.17 | -0.14 | 108.0] 2510 | 0.8
. . . = - _ spaz-6 | 2900 | o.21 0.9 | -0.26 | -0.2a | 108.2] 2610 | 0.87
1B M Juwlt /Oy = 0.8Y T,
J #g)}ﬁﬂ/ ¢ JW&/)V ’ ? sPaz-7 | 2%20 | 0.2) 0.2 | 06 | 0.5 | 118.0| 2700 | 0.93
N . ¥ o s
0, Yos=20 TEE ?;”/\\% (&% sP42-8 | 2880 0.21 0.42 | 0.4 0.33 | 123.0| 2820 0.98
i spaz-9 | 2890 | 021 | 042 | -0 | 018 [ 1e0.6{ 2760 0.96
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%}5 X mz 'L) ﬁ" !ﬂ ’ E] ﬁi ’ /?&1 L‘EUJ/f/)Zﬁ oy:yield stress, opsoyiratio of average residual compressive stress(see Figa.3

and 4), t:thickness of plate elements, Wy:initial deflection, BTR:max.value of

T AE Fal Aot nw ok > non-dimensionalized initial deflection ratio #,/t between transverse ribs{sians
;I ‘“’B'm ]{UJ 4 o L ( 4 »d >' i7k }}—/%)\ of minus show the direction of no rib side on stiffened plates.), BSE:between

supported edges of stiffened plates, P,y,:ultimate load(load carrying capacity),

ﬂ-, 7,2 J}] fﬁ-:ﬁ:&} f@l}ﬂu‘&'g(fv j~52 . yult:ultimate strength
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